
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Bearing Block7000-772011

Bearing Retainer Plate X27000-383012

Teeter Tower_VX1_B7000-774023

Bearing Spindle7000-091014

Blade Teeter Plunger7000-386045

Cap Washer_Bearing Bolt7000-090016

Teeter Tower Hat Bushing7000-388027

Teeter Tower Thrust Washer7000-077028

1/4"-28 x 1 7/8"AN4-17A412

1/4" Flat Washer x .031"AN960-416L813

1/4"-28 Nylon Insert Lock NutAN365-428A414

5/16"-24 x 4 3/8"AN5-43A215

5/16" Flat Washer x .062"AN960-516416

5/16"-24 Nylon Insert Lock NutAN365-524A217

3/8"-24 x 4.875"     DrilledAN6-47118

3/8" Flat Washer x .031"AN960-616L219

3/8"-24 Castle NutAN310-6120

1/2" - 20 x 3 1/2"    DrilledAN8-34121

1/2"-20 Castle NutAN310-8122

1/2" Flat Washer x .031"AN960-816L123

.051" Wire Dia Safety PinAN416-1124

3/32" x 1" Cotter PinAN380-3-4125

.75 X .875 X .512TU08226

Polyurathane Cushion1578T7427

 Double Row Ball BearingMRC5206MZZ128

3/4" OD Snap Ring98410A128229

Retaining Ring99142A450430

 Ring Gear 

Assy_VX1B

131

1

1

2

2

3

3

4

4

A A

B B

31196 490th Street, Kasota, MN 56050

507-933-9033

sales@gyrotechnic.com         www.gyrotechnic.com

THIS DRAWING AND THE INFORMATION HEREIN IS THE EXCLUSIVE PROPERTY OF GYRO TECHNIC INC 

AND IS NOT TO BE REPRODUCED OR USED TO MANUFACTURE ITEMS FOR USE OR SALE BY ANY OTHER

PERSON OR CONCERN WITHOUT THE WRITTEN PERMISSION OF GYRO TECHNIC INC.

PART NAME:

PART NUMBER:

Rotor Head_Bearing Block_Cushion

18

19

7

8

26

3

29

12 21

13

20

19

24

17

16

15

31

31

31

23

25

22

4

13

14

1

27

5

30

2

15

17

28

6


